

Our Ref: SW/MG/BR

29 April 2012

**Report 187553**

**Page 1 of 2**

Chieftain Fabrics  
Fair Green  
Trim  
Co. Meath  
Ireland

Contact: Dan Kinsella

---

DATE RECEIVED	: 26 APR 2012
QUALITY/REFERENCE	: JUST COLOUR
REPUTED FIBRE CONTENT	: NOT GIVEN
FABRIC DESCRIPTION	: COATED
COLOUR/DESIGN	: PVC/POLYCOTTON
STYLE NUMBER	:
ORDER NUMBER	: 7322
PERFORMANCE STANDARD	: GENERAL

---

REQUEST: Colour fastness to wet & dry rubbing; tensile strength, tear strength, abrasion & bursting strength

---



**S. WISEMAN**  
**LABORATORY MANAGER**

**M. GRAINGER**  
**SENIOR TECHNOLOGIST**

*This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.*



**Report 187531**

**COLOUR FASTNESS TO:**

**BS EN ISO 105-X12:2002 RUBBING**

X 20 Cycles

Colour	Test	Staining
	Dry, Face, Length	4-5
	Dry, Face, Width	4-5
	Wet, Face, Length	4-5
	Wet, Face, Width	4-5

**PHYSICAL**

**BS EN ISO 13934-1:1999 TENSILE STRENGTH 50mm strip**

Length	Width
464.7N	249.3N

**BS EN 13937-3:2000 WING TEAR STRENGTH**

Length	Width
31.2N	24.7N

**BS EN 12947:1998 Martindale Abrasion**

12 kPa Load

Number of rubs to breakdown:	100,000+
------------------------------	----------

**BS EN ISO 13938-1:1999 BURSTING STRENGTH \***

Result	Units
1301.0	KPa

*Tests indicated \* are non-UKAS accredited.*

